
IPAMT8 LUSTT

ATTK 39D AH!© 4Q(6 1990-1991

1. EXHAUST SYSTEM

2 . F R A M E

3. SWINGARM

4. GASTANK, FENDERS, NUMBERPLATES, AIRBOX

5. REAR C/S DISC BRAKE

6. FRONT WHEEL

7. FRONT BRAKE

8. REAR WHEEL

9. FRONT FORK (PART 1)

10. FRONT FORK (PART 2)

11. REAR SHOCK

12. HANDLEBAR CONTROLS

13. CARBURETOR



EXHAUSTSYSTEM

FIG * PART NO

1 11 8 1
. 1 1 8 2
2 1 1 8 4
3 1 1 8 4
4 1 6 2 2
5 1 4 0 0
6 1 6 2 3
7 1 185
8 0 5 1 3
9 O 7 0 3
1 0 O 6 0 4
1 1 0 5 1 5
1 2 O 7 0 1
1 3 1 187
1 4 1 186
1 5 1 188
1 6 0 5 4 5
1 7 O 7 0 4
1 8 0 6 11
1 9 1 6 2 4

DESCRIPTION

PIPE 250
PIPE 406
SILENCER 250/406 OVAL
SILENCER 250/406 ROUND
SILENCER W/BUILT-IN SPARK ARRESTER
ADD-ON SPARK ARRESTER FOR OVAL SILENCER
ADD-ON SPARK ARRESTER FOR ROUND SILENCER
BRACKET ASSEMBLY
BOLT M6 X 30
WASHER M6 / 18
LOCKNUT M6
BOLT M6 X 17
WASHER 6 X 11
PIPE SPRING
RUBBER MOUNT
ASBEST WASHER
BOLT M8 X 16
WASHER
LOCKNUT M8
EXTENSION BRACKET

QUANTITY

?OCL/

Page 1



I-z<O

r
r

fi
-

T
-

N
W

W
i

-
T

-
N

W
W

^
r

-
N

N
N

W
r

W
N

i
-

N
W

*
'

aocu<0UJo

_l oc

a 
"

& 
*«

2ig
<2o<
O

C CD $

SiO
 O

z 
z

ac oc
a 

a
to (A

o2
Z

Z
£ oc oc
£ => 3
S2 i- i-
3 UJ UJ
m

 oc oc

O00osoco
si?

oCD»-ocoa.aCOaUJaI-OO

I-zz>osoZ 
'"

O
 x jo

b
«

o
s

o c =>

o 
<o

CO
 ? _l &

&
to 

to 
c

o

c
o 

o
H

O
H

Z
o uj o 3
CO

 X CO
 u. I°>Z

V
)

oCNJ

I
-

oc<

o 
<

o
*ifiio

N
*^

in
ie

N
rrn

o
n

M
o

n
<

N
(flo

o
e

o
e

o
n

io
» 

H
-

W
W

P
>

O
P

J
*,'O

o
O

O
^

O
T

-«
*0

^
r»

0
0

<
o

O
^

<
D

O
O

^ 
«

* 
C

/>

T
-r-T

-T
-T

-O
O

^^-^O
O

O
O

O
O

O
O

O
^-O

O
^O

O
O

—
 

g
j

O
«

U
)

(
D

S
O

 
T- 

W
 

P> 
*»

lO
C

D
N

C
O

O
IO

r 
N

n
> 

O
T-r-»-»-r-eM

eM
<M

eM
«>i 

ac

Page 2



>fcI-Z<3O

'<
»

) 
^

p
W

N
f

N
N

W
9

«
C

M
C

M
<

r«
v

-C
M

« 
rN

N
N

rri-rfW
^

5?

fc
*•*»

*
"

«
.•

-
.

ocUlo<a,co

< <
G

o
z

z
to CO

aoHco 5
U

l 
u

H
O

< ac
-j a.
a. co
ui ui
O

^o" csx o
u u>
S

o
O

L Z

ui <U
l

CD

- 
—

 
O

—
 —

 zE
o

io
o

o 
a

o
Z

Z 
Z 

Z
S cc cc o. E 2 eo

a
s

O
S

Z
O

Z
e

o
f

c
-

H
5

z
z

z
z

s
|

o
<

H
H

-
I

H
-

J
O

u
i

uiuiui>-uiO
ot-

C
O

C
C

C
C

Z
C

C
C

O
-J

O

o£

oSt 
x

a cc
. 

U
l

« 
m

 
I-

"123
5

<
<

cc
*" a! z w
J- UJ < <
3 K x a,
Z O

 O
 CO

oz£<Ul03CMO<MIDCC Ul
O

Q
"■5
c

o
Ul 2
o =
< <
a. z
C

O
 

o

X <£

o: 5
*

Z
x ^
cog
is

< 
u

i

< >
o

>
z •*
5 o
CO

 -J

to u>
^ 

^ 
coto

X 
X

cc
(0 u> o

(D
9 

E
E

co 
n 

to 
ui

o> en »- x

zzctS

h
h

|5
2

Z 
Jw

©
g

^ 5
v U|
*- CO
—

 w
5

<

ISergUl Q.
x co

16

oUl

t§
w

* E °
o < «>•
o Ul x
CC CD
a

. 
c

o
co N u.

tovo

c
o

n
n

n
n

c
in

n
n

c
o

n
v

v
C

M
r-o

o
c

n
^

^
C

T
v

O
O

O
^

r-f-r-^
t-o

v
c

M
 

c
m

^
-o

o
o

o
o

u
>

o
(o

o
<

o
o

o
,o

<
0

'o
u

>
0

5
ro

u
>

o
in

^
<

O
o

'%
-<

o
u

>
r^

i>
>

N
c

3
(o 

«
o

»
-'-'-'-»

-'-»
-'-«

-*-»
-«

-»
-O

O
O

O
^

^
f-T

.T
.O

O
O

^
O

O
O

O
O

O
^

r- 
O

Q
 

C
M

> 
>

0

»- CM
 O

 V IO
 10

O
i-C

M
F

1
«

U
)(O

K
O

S
I

O
r

N
n

v
l

A
I

B
N

e
P

O
l

*-t-C
M

C
M

<M
C

M
C

M
C

M
<M

C
M

C
M

C
M

Page 3



cc<CO§0
.

CCU
J

CD2Zto*
CC3zif3

hi;
CM

>Fz<O

0
) 

C
M

^
^

v
-C

M
*»

v
»

-T
-C

M
»

»
T

-v
-C

M
^

«
-»

-,1
.^

»
'»

"**^
C

M
^

»
-T

-c
a

^ 
V

COStoo

zoocotoU
J

o

x
0

3

<osl
§

O
to

<
u

j
•- O

 •-. H £
C

O
 

kl 
-J 

C
O

 
00

5:
t

u
i cc

*
o

UJ rf UJ
P 

I- 
-I 

It 
°

<
u

jO
<

3
u

ju
i<

u
j0

C
O

a
C

D
O

O
C

tO
C

O
K

C
O

C
O

UJf- 
U

l
<

b
-J 

<
a 

-i
O

C O
-uj

uj oc r
CD UJ 5
2

£
-J

z> 2 a
z=>oc

Z UJ
tl-tt
:

u
t

3
O

C 
J

Z

UJo5o
ocU

J

COx
31

O
 

C
O

tf) 
o

cm
 *

i i
UJscg

o
< 

C
O

 
C

O
a E E
co < <

k ccUJ
in 

h
5=f

O
E

CD <

. OCD
a 

V

E
<

<
o

uitoo
oco1
IO

O
m

CM
 ̂ 2

j
j

F
CC O

. UJ Ul o
u

j 
< 

* 
* 

u
i

zoococ 
z

"
t

o
O

O
Z

< < z z o
"S o to to o

CO

UJtoozzsUlZ UJ
z 

to
O

O
O

 
X o

ocUJ oc
Q

 
U

l
z

o
Ul Z
U. Ulu.
z oc
o

<
oc Ul
u. oc

coXCOsO
 co

C
D

S
oc *
Ul o
O

O

ft 
i-9

t5UJ 
~

°*s«
s

it

ozso<a
OC h-
UJ <
X

-
J

to a
< oc
> UJ

Sito
z ozu<Q.I!

§ 
rN

»
n

«
«

io
c

o
iD

(D
s

a
o 

«
o

«
»

N
«

c
»

o
«

o
io

io
rr«

c
o

N
«

r.o
*io

o
o

o
o

iri
. 

n
a

)<
-0

)T
-a

O
IO

O
l^

O
>

0
)r- 

«
N

N
«

0
«

«
-?

rO
N

O
V

>
O

O
O

N
»

;O
rO

r«
V

S
oc<

«
-t-0

,-,-,-,-,-«
-0

,-,-i- 
,-,-,-0

,-,-0
0

»
-,-,-i- 

—
t-*-»

-i-O
O

i-O
O

t-»
- 

—

o
«- cm

 r> « to co r»
CO

 CD
O

 
v 

C
M

V
W

C
D

N
O

)
O

O
r

N
r- CM

 CM
 CM

C
O

 
^

W
C

O
N

C
O

O
O

 
r*M

n
4

*0
C

M
 

'C
M

C
M

C
M

C
M

C
M

C
M

C
O

C
O

C
O

C
O

C
O

V
1)Page 4



250/406 1989 C/S DISC BRAKE

FIG NO. PART NO. DESCRIPTION QUANTITY

1 1 0 11 C/S DISC
2 1 0 1 2 SPACER
3 O 5 0 9 BOLT M6 X 42
4 1 3 3 6 CAILPER MOUNT
5 5 1 5 BOLT M6 x 17 6
6 1 3 3 7 CALIPER
7 1 3 3 0 BRAKE PAD SET
- BRAKE PAD SET SINTER
- 1020 CALIPER REPAIR KIT
8 1 3 3 3 SPACER
9 1 3 3 4 SPACER
1 0 0 5 4 3 BOLT
1 1 0 5 4 2 BOLT
1 2 1 4 5 0 DISC GUARD
1 3 0 5 4 4 C/SINK BOLT 8 x 12
1 5 O 6 0 4 LOCKNUT M6 3
1 6 1 4 3 1 BRAKE LEVER
1 7 1 4 4 5 RETURN SPRING
1 8 1 0 2 6 BEARING 2
1 9 1 4 4 3 RETAINING RING
2 1 0 5 4 1 BOLT M5 x 55
2 2 0 5 3 2 BOLT M6 x 25
2 3 1 4 3 0 HIME JOINT
2 4 O 6 0 2 NUT 1/4 x 28
2 5 1 4 2 9 BUSHROD
2 6 1 6 3 6 BRAKE PAD BOLT
2 7 1 4 2 8 MASTER CYLINDER
2 8 I&3H BRAKE LINE
2 9 1 0 1 6 BANJO BOLT 2
3 0 1 0 1 7 GASKET 4
3 1 O801 RESERVOIR LINE
3 2 1 4 3 2 BRAKE FLUID RESERVOIR
3 3 1 4 4 8 RESERVOIR BRACKET
3 4 O 7 0 3 WASHER M6
3 5 O 6 0 6 CUP BRAKEPAD
3 6 1 6 3 5 SPACER 1/4 X 0.100 3

6 m X 2 . 5 m 2 S O 9 t i L y
3 7 1 6 3 7 BRAKE LEVER ASSEMBLY

- INCLUDES 16,18, 19
1

CO

o i



FRONT WHEEL

IG # PART # DESCRIPTION QUANTITY

1 11 5 1 WHEEL ASSEMBLY 1
1 0 1 152 HUB
1 1 1 153 BEARING SPACER
1 2 1 1 6 7 BEARING 6003
1 3 1 154 BEARING 6202
5 1 1 155 SPACER
6 0 11 5 6 DISC
6 1 0 5 3 7 BOLT M5/CSX25 ALLEN
6 2 1 1 5 7 SPACER
6 4 O610 NUT M5 FLANGE
7 0 1 158 RIM

071 1 159 SPOKE 1 8
7 1 1 160 SPOKE 1 8
7 2 1 161 NIPPLE 3 6
7 3 . DUCT TAPE
7 4 1 162 TIRE
75 1 1 63 TUBE
3 1 1 164 AXLE
6 2 0 5 2 2 BOLT M8 X 20
3 3 O706 LOCK WASHER M10
3 4 O705 WASHER 8/18

1 00 1 166 RIMLOCK / O l V 1• 30 1 165 FORK LEG PROTECTORS U p i - A S S Y.

010,60,
91,62,64

70,71,071,72
- 1

1 8 0 -

Page 6



FRONT CALIPER

G # PART # DESCRIPTION QUANTITY

1 11 7 1 CALIPER ASSEMBLY 1
2 11 7 2 BRAKE PADS 1
3 11 7 3 PAD HOLDER ASSEMBLY 1
4 1 1 7 4 SEAL ASSEMBLY 1
5 1 1 7 5 PISTON 4
6 1 176 PAD COVER 1
7 0 5 3 6 ALLEN BOLT M8 X 40 2

1 0 0 5 2 3 BOLY M8 X 40 FLANGE 2
21 1 1 7 7 BRAKE LINE 1
3 0 1 0 1 7 BANJO GASKET 2
31 1 0 1 6 BANJO BOLT 1
3 2 11 7 8 CHECK BALL 1
3 3 1 179 BLEED SCREW 1
3 4 1 180 BLLED COVER 1

Page 7



REARWHEEL

IG # PART # DESCRIPTION QUANTITY

1 1 0 6 1 WHEEL ASSEMBLY 1
2 1 0 6 2 HUB ASSEMBLY 1
3 1 0 6 3 BEARING SPACER 1
4 1 0 6 4 BEARING 2
5 1 0 6 5 SPACER LH 1
6 1 0 6 6 SPACER RH 1
7 1 0 6 7 LH SPOKE 1 8
8 1 0 6 8 RH SPOKE 1 8
9 1 0 6 9 NIPPLES 3 6

1 0 1 0 7 0 RIM 1
2 0 1 0 7 1 SPROCKET SOT 1
21 osxi

060 3
SPROCKET BOLT 6

2 2 NUT FLANGE 6
2 3 1 0 7 3 CHAIN 520 O-RING 110-L 1
2 4 1 0 7 4 MASTER LINK 1
3 0 • DUCT TAPE •
31 1 0 7 5 TUBE 1
3 2 1 0 7 6 TIRE 110 X 18 1
3 3 1 0 7 7 RIMLOCK 1
4 0 1 4 1 8 REAR AXLE 1
4 4 1 0 8 1 NUT AXLE 1
4 5 0 6 1 5 JAM NUT 20/1.5 1

*r .

Page 8



««-lxjjQ
0O

X_2U
lX_ocpoccL
Lo0.ooCOU
J

I-z<o

—
 

—
 

t-C
M

C
M

C
M

 
—

 
—

 
t-C

M
C

M
C

M
C

M
C

M
^

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

C
M

 
—

 
—

 
t-C

M
C

M
C

M
C

M
C

M
 

—
 

«
»

C
M

^ 
—

 
—

>•COCO<

I-o.7
? 

>CO5 O
 O

B
u

ju
Ju

j
co -J —

' eo
to * _ D
< O

C O
C H

cc —
 "" oc

O
I

I
O

U. -J oc u.

ocU
l

o-IoxU
l

o
c 

O
Z

j
U

l 
, 

2 
X

Q
 :* £ <

—
 < oc

_J Ul • X
co co O

 -i

ocU
l

o-JOXUJ_ 
o

x 
z

<
E

X Q
.

O
C CO

o
c 

tr
Z 

U
J 

U
J

O
Z

o ,_ b g x z o
402 

3x<a_
U. tO

 S» CO
 _

cc 
_ 

o 
oc

a2<-ioUJ-Iaoc

cr oc oc a —
a £ £ £ _■ o

a<-ioUJ_
j

aE o
i- 

z

O
 _ _

oc a oc

<3
—

. 
r- 

_ 
Z

O
O

—
 

O
U

J
U

J
U

jX
X

Ij.^
.

<
l^oc<

o3za222ocC
^ac0-oco.o.!-oO

ujO
LuJi2

Q
.

5
o

.
a

D
p

r
<

<
<

=
O

H
O

.
<

'
i

<
0

0
3

!
j

O
H

<
C

0
O

C
0

C
0

h
-0

5
^

5
5

O
0

0
C

0
H

o
O

0
O

h
-C

0
0

C
C

0
O

C
0

^

O
L

s<_Jooc<00soc
1=8

ocUJ ,_
x

_
2

o
a

UJ < CD m
> £
"

^
"

t
o

O
 

C
M

—
 —

o
<

r
f

o
O

T
>

•5
^

OT cc •=
uj uj O
p

o
o

E oc c
C o uj
< CO

 —
—

 03 ^
^ oc

3O
 

-

O
S

.Ula
Xto

f
-

N
n

«
iA

I
O

N
O

O
)

O
T

-
N

n
«

U
)

(
O

N
a

O
)

O
r

N
n

<
lO

<
O

S
a

O
)

O
r

(
M

n
<

t
lf

llD
S

C
O

O
)

O
f

N
n

«
I- 

C
IO

IO
)0

)0
1

0
)O

IO
I0

1
0

0
0

0
0

0
0

0
0

0
rrrrrrrrrrN

«
N

N
(M

«
N

C
y

N
N

O
P

)O
n

O
O

C O
O

O
O

O
O

O
O

O
 —

 —
 —

 r- —
 —

 —
 —

.—
 —

 —
 —

 r- —
 —

 —
 —

 —
 —

 —
 —

 —
 —

 r- —
 —

 —
 —

 —
 —

 —
 —

 —
 —

 —
^ —

 —
 —

 —
 —

 _ —
 —

 —
 —

_ —
 —

 —
 —

 —
 —

 _—
—

 —
 —

 __ —
 —

 —
 —

 —
 —

 —
 _ —

 _ —
 —

 —
 —

 _ —
 —

___
& 

—
»

"»
- 

—
 

—
 

—
 

—
 

—
 

—
 

—
 

T
-T

-T
- 

—
 

T
-T

-»
-T

-^
- 

—
 

—
 

^ 
T

- 
_

T
-T

-_
_

T
-_

_
_

_
_

_

< 
ffi 

to 
< 

m
 

O
r-N

n
n

io
c

o
N

c
o

a
o

T
-N

c
o

^
w

c
o

^
^

a
c

M
o

^
^

c
o

J
jN

c
o

a
o

^
N

n
*

<
2 

*~ 
N

N
W

,"flO
c0«D

O
>

T- 
—

 
—

 
—

 
—

 
—

 
r-r- 

—
 

T-C
M

C
M

C
M

C
M

C
M

C
M

C
M

{^^C
M

C
O

C
O

C
O

Q
C

O
Q

C
O

C
O

C
O

«t«9««

Page 9



a

3
D

0
O

®
O

 
©
■=

!»)9^8M
^)J33a»M

^^J»l9K.

it

*a=Eza30(J

i
f

*

X 8s* 3 S 3 9

7 _b/ \- ... a// a g . g r a -^
-'€

T^TW
 V lfoq)O

Q
O

O
(iV

ccUlIUlXoc2I-z§u.oo.OoCOUJ-JUJ

><3O

C
M

C
M

C
M

C
M

**C
M

*r<O
T-«»C

M
*-C

M
«*C

O
**C

M
C

M
C

M
»-«-C

M
v-T-C

M
'^

IACD

UJ

OCoCOUJo

o
m

m
n

o
m

v- CM
 CO

 2 rt r-'
X X X < X O
to CO

 CD U> 00 «S

I- I- H

*oo-■ 
w

U
J> 

« 
r- 

*
H

-O
Z

^xg
-S

Ll z
o o o * o o < "? x « >! x 5

=3 S J" uj uj z z z s z
O

e
S

H
-fL

u
JU

JU
Jh

;U
J

COOC
0

-p
C

.C
C 

^
U

lU
llllw

H
I-tg

S
jIZ

jJ
Z 

• 
r- 

"j 
in 

—
S

—
 

«t"h,:U
JW

U
jr-ujU

J,,H
;3;l-;5

±
3

3
j

U
I

J
J

J
O

j
j

3
3

0
<

3
0

U
I

u
m

o
ca

^<
<

<
ffl<

<
zzcD

$
zo

ffl

oco
,_ o

u
jtu

J

Q
. q. °-

< < oc
uj -i O
CO

 O
 u.

a.£<-j
»

-«
X uj
<2z
oc Zj COCO-I< X

P2 ujoc
UJ .
UJ

0L Ul 5 "*
S * uj s
< < oc ul
_l DC O

 h-
O

 CD CO
 CO

I-oc<OL

<
O

S
C

D
O

O
f

N
t

P
«

O
lO

^
C

i|
lO

O
O

I
O

N
W

<
0

(
O

r
«

0
0

C
O

C
O

C
O

C
O

^C
O

C
O

^C
O

C
O

C
O

^O
C

M
O

O
C

M
«C

T
«I,^C

M
«»C

M
«»C

O
^

r
r

r
r

r
I

O
l

fl
l

fi
(

0
1

0
W

(
O

t
O

l
fl

N
<

O
W

r
r

r
t

T
'

*
r

|
n

r
,

-
,

-
,

-
,

-
,

-
O

O
O

O
O

O
O

O
O

O
O

O
i

-
*

-
*

-
*

-
i

-
»

-
t

-
O

T
-

o
C

O
N

C
9

0
0

T
-C

N
«

«
»

IO
tO

O
)O

O
N

M
,«

O
f*

C
O

O
t-c

M
j"O

n
^

n
^

V
IO

IA
IO

IO
IO

IA
Ifl

lO
U

X
O

tO
IO

ID
O

O
O

O
C

D
O

O
^

C
R

^

Page 10



REAR SHOCK

FIG # PART # DESCRIPTION QUANTITY

31
32
33
34
35
36

3*7

1 0 5 1
1 0 5 2
1 0 5 3
O503
O706
1 0 5 4

1 0 5 5
1 0 5 6
1 0 5 7
1 0 5 8

I t S f

SHOCK
SPACER
O-RING

M10 X 1.25 X 50
WASHER LOCK
SPRING KG/LBS

7.8/435
STOCK 8 .2 /460

8.7/490
9.2/515
9.6/540

INTERNAL SHOCK PARTS ARE
LISTED SEPARATELY

Pre Lett/ kfre>tc4

Page 11



HANDLEBAR / CONTROLS

MAGURA
Typ 2Z1.I

FIG » PART # D E S C R I P T I O N Q U A N 1

1 1 3 0 0 H A N D L E B A R 1
1 0 1301 T H R O T T L E A S S E M B L Y 1
1 1 1 3 0 2 R H T W I S T G R I P 1
1 2 1 3 0 4 C A B L E C O V E R 1
1 3 H O U S I N G S C R E W 2
1 4 1 332 T H R O T T L E C A B L E 1
1 5 1 306 K I L L B U T T O N 1
1 6 1 307 L H T W I S T G R I P 1
1 7 1 308 T H R O T T L E C O V E R 1
2 0 1 309 C L U T C H A S S E M B L Y 1
2 1 1 310 L E V E R 1
2 2 1 31 1 B R A C K E T 1
2 3 . S C R E W 2
2 4 1 312 P I V O T B O L T 1
2 5 . W A S H E R 1
2 6 - N U T 1
2 7 1 3 1 3 A D J U S T E R 1
2 8 1 314 C A B L E C O V E R 1
2 9 1 31 5 C L U T C H C A B L E 1
4 0 1 316 MASTER CLINDER ASSEMBLY 1
4 1 1 31 7 L E V E R 1
4 2 1 3 1 8 P I V O T B O L T & N U T 1
4 3 1 3 1 9 C L A M P 1
4 4 . S C R E W 2
4 5 1 3 2 0 R U B B E R 1
4 6 1 3 2 1 C O V E R 1
4 7 . S C R E W 2
4 8 1 3 2 2 P L U N G E R R E P A I R K I T 1
SO 1 177 B R A K E L I N E 1
51 1 0 1 6 B A N J O B O L T 1
5 2 1 0 1 7 B A N J O G A S K E T 2
5 5 1 3 2 3 R U B B E R C O V E R 1
5 6 1 6 3 8 MASTER CYLINDER ASSEMBLY 1
5 7 1 6 3 9 B R A K E L E V E R ,
5 8 1 6 4 0 C O V E R ,
5 9 1641 L E V E R B O L T i
6 0 1 6 4 2 L I N K A G E 1
61 1 6 4 3 P U S H R O D <
6 2 1 644 R E P A I R K I T P U N G E R '
6 3 1 645 B O L T •
6 4 1 6 4 6 R E S E R V O I R C O V E R <
6 5 1 6 4 7 S E A L 1
6 6 1 6 4 8 B O L T I
6 7 1 6 4 9 C L A M P . |

h jadfw^i / " Typ 2.Z1. I~a

&8 IH01

OJ
CO
CD

in

n

^ ps)

fS3



TMX SERIES/TMX 35 and 38 S J Z £ PA RT #

TMX 35 JET NEEDLE

MIKUNI TMX SERIES PARTS LIST
No. Description

1 MIXING BODY CARS
2 JET NEEDLE
3 COVER. CARS TOP
4LOCKNUT.AOJUSTER
5 CAP. RUBBER
6AOJUSTER.CABLE
7 O-RING. TOP COVER
8 E-RINQ. NEEDLE CLIP
9 RING. RETAINING

10 ADJUSTER. IDLE STOP
11 SPRING. IDLE ADJUST
12 PLUNGER. STARTER ASBY
13 SCREW. AIR ADJUSTER
14 SPRING. AIR SCREW
15 CHAMBER. FLOAT BOWL
16 VALVE SEAT, NEEDLE
17 PILOT JET
18 MAIN JET
19 ARM, FLOAT
20 NEEDLE VALVE ASSEMBLY
21 PIN. FLOAT ARM
22 O-RING. NEEDLE VALVE
23 CAP, FLOAT RETAINER
24 SCREW. TOP COVER
25 THROTTLE VALVE
26 SPRING. TV.
27 HOSE. VENT
28 SCREW. FLOAT BOWL
29 HOSE. OVER FLOW
30 FLOAT. LEFT SIOE
31 O-RING. DRAIN PLUG
32 0RA1NPLUG
33 FLOAT. RIGHT SIDE
34 GASKET. FLOAT BOWL

Part Number

J8-SEE TUNING
776-19014
830/247
VM34/292
VM30/77
616-93009
BS32/126
TM38/S4
603-25008
N110209
TM38/77
603-36002
VM15/112
TM38/4S
820-2600215
VM22/210
4/042
VM36/1S
788-26005
VM20/315
KV/10
VM26/42
CW2-0412
832-41002
730-13019
888-24011
CW2-03O8
888-23022
859-52021
VM28/254
TM3S744
859-52020
TM38/52

TMX CARB PART NUMBERS
B O R E S P I G O T
S I Z E o . a

T M 3 S - 1 3 5 m m 4 0 m m
T M 3 8 - 2 7 3 8 m m 4 4 m m TMX 38 JET NEEDLE

MAIN JETS

PILOT JETS

FLAT SLIDES

52- 1618
53- 1619
54- 1559
55- 1627

53- 1616
54- 1617
55- 1615
56- 1560
57- 1614

230- 1578
235- 1579
240- 1580
250- 1581
260- 1582
270- 1584
290- 1585
300- 1586
340- 1590
360- 1592
370- 1593
380- 1561
390- 1562
400- 1563

10.0- 1564
12.5- 1565
15.0- 1594
17.5- 1595
20.0- 1596

2.5- 1628
3.0- 1629
3.5- 1650
4.0- 1651
4.5- 1652
5.0- 1566

Page 13


